


==

(SHoP

0

320 319\ 331 314
N
321 M
323 % 1627 329
305 322 330

=

39




222

207

40



REF PART # DESCRIPTION

101 | XPBO3 HEX BOLT >/16"-18 X1"
102 | XPW0O7 FLAT WASHER °/1"

103 |X1672103 | SPRING

104 |X1672104 | BRACKET

105 |X1672105 | BAR SETTING PLATE

107 |X1672107 | SPECIAL WASHER

108 |X1672108 | BODY

109 [X1672109 | SPECIAL NUT

110 |X1672110 | SPRING

111 |X1672111 | QUICK-HANDLE LEVER
112 | XPRP49M ROLL PIN 5 X 25

113 |X1672113 | TENSION BOLT

114 |X1672114 | GUIDE ROD

115 [ XPR39M EXT RETAINING RING 8MM
116 [X1672116 | UPPER WHEEL BASE

117 |X1672117 | UPPER WHEEL SHAFT

118 |X1672118 | UPPER WHEEL

119 | XPR21M INT RETAINER RING 35MM
120 |XP6202 BEARING 620277

122 |X1672122 | RUBBER TIRE

123 | X1672123 | SHOPFOX PLAQUE

125 |X1672125 | UPPER WHEEL GUARD
126 |X1672126 | HINGE

127 | X1672127A | SWITCH

127A1X1672127B | SWITCH PLATE
127B|X1672127C | SWITCH KEY

128 | XPSO1 PHLPHD SCREW 10-24 X '/2"
129 |X1672129 | TRACKING KNOB

41

(SHOP FOX)
REF  PART # DESCRIPTION
130 | XPNO2 HEX NUT 5/16"-18
131 | XPNO6 HEX NUT '/2"-12
132 | XPLWO7 LOCK WASHER /2"
133 | XPLWO02 LOCK WASHER /4"
134 | XPSB17 CAP SCREW '/4"-20 X 3/8"
135 | XP6004 BEARING 600477
136 | XPK12M KEY 5 X 5 X 30MM
137 | X1672137 | SHAFT
138 | X1672138 | DRIVE WHEEL
139 | X1672139 | LEFT HANDED NUT 3/4"-16
140 | X1672140 | LOWER WHEEL GUARD
141 | XPB35 HEX BOLT 3/s"-16 X 2'/2"
142 | XPNO8 HEX NUT 3/5"-16
143 | XPB09 HEX BOLT >/1"-18" X /2"
144 | XPLWO1 LOCK WASHER 5/1¢"
145 | X1672145 |PIN6 X 16
146 | X1672146 | GUARD LOCKING KNOB
147 | X1672147 | SPECIAL SCREW
148 | X1672148 | STRAIN RELIEF
149 | X1672149 | KNOB
150 | XPWRCRD110V| 110V LONG POWER CORD
151 | XPWRCRDRECP| POWER CORD W/RECP
152 | XPWRCRDPLUG| POWER CORD W/PLUG
153 | XPLWO3 FLAT WASHER 3/1¢"
155 | XPB11 HEX BOLT 3/16"-18 X 1'/2"
156 | X1672156 | ADJUSTING SCREW
157 | XPNO4 HEX NUT 5/5"-11
158 | X1672158 BEARING HOUSING




GHQP

[REF  PART # DESCRIPTION | REF  PART # DESCRIPTION

159 [X1672159 | ADAPTER 315 | XPB12 HEX BOLT °/+6"-18 X 1'/4"
162 | XPSS11 SETSCREW '/4"-20 X '/4" 316 X1672316 | TABLE BRACKET

163 |X1672163 | IDLER PULLEY 317[X1672317 | TABLE LOCKING KNOB

164 | XPVA31 V-BELT A-31 318 X1672318 | UPPER BRACKET

201 | XPCB11 CARRIAGE BOLT 5/16™-18 X 1" 319 X1672319 [ BEARING BRACKET

202 | XPW02 FLAT WASHER 3/s" 320 | XP6200 BEARING 6200Z

203 | XPLNO3 LOCK NUT 3/+-18 321[XPROTM [ RETAINING RING 10MM

206 |X1672206 | KNOB 322[X1672322 | BLADE GUIDE BODY

207 |X1672207 | GUARD 323[X1672323 | GUIDE BLOCK

211 [XPK34M | KEY 5 X 5 X 20 324 XPRP44M [ ROLL PIN 3 X 10

213 [X1672213 | MOTOR PULLEY 325[X1672325 | TABLE INSERT

214 |X1672214 | MOTOR 326 X1672326 | GAUGE

215 | XPLWO1 LOCK WASHER /16" 329[X1672329 | INDICATOR

222 |X1672222 | STAND 330 | XPS18 PHLPHD SCREW 10-24 X '/4"
301 [X1672301 | GUIDE BAR 331[X1672331 | LOWER BRACKET

302 | XPB19 HEX BOLT '/4-20 X '/2" 332[X1672332 | MITER GAUGE

303 |XPBO5 HEX BOLT '/4"-20 X 3/4" 467 | XPCB12 CARRIAGE BOLT */5"-16 X 2"
304 [X1672304 | BLADE COVER 486| X1672486 | SLEEVE M6 X 15

305 | XPTS002 | THUMB SCREW '/4"-20 X /2" 487| X1672487 | GUIDE RAIL

306 | XPW06 FLAT WASHER /4" 488| XPSBO7M | CAP SCREW M6-1 X 30

307 |XPB51 HEX BOLT '/4"-20 X 3/s" 489| X1672489 | GUIDE RAIL CAP

308 [X1672308 | TABLE 490| X1672490 | FENCE HEADSTOCK

309 [X1672309 | TABLE PIN 491]X1672491 | KNOB

310 | XPB66 HEX BOLT 3/&"-16 X 2'/4" 494| XPNO8 HEX NUT */s"-16

311 [X1672311 | TRUNNION CLAMP 495| X1672495 | DO NOT OPEN COVER LABEL
312 [X1672312 | TRUNNION 496| X1672496 | W1672 ID/WARNING LABEL
313 [XPTS006 | THUMB SCREW '/4"-20 X 3/4" 497| X1672497 | WEAR SAFETY GLASSES LABEL
314 |X1672314 | CPTD HXSCREW '/4"-20 X /5" 498 X1672498 | CAUTION ELECTRICITY LABEL

42



